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INTRODUCTION

CONGRATULATIONS!

Thank you for choosing PRONOVOST. We are
confident this equipment will meet your regquirements
in terms of quality, performance and reliability.

This manual was prepared to assist you in the safe
operation of your new Auto-Load Round Bale
Handler. It containsimportant information which will
help you achieve excellent returns with your round
bale handler for years to come.

Please read this manual completely before operating
this equipment and keep it for future reference.

Before using the equipment, you or any other person
who will be operating the Round Bale Handler must
be familiarized with the safety recommendations.
Please read carefully and be sure to understand and
follow al recommendations and procedures.

In this manual, the right and | eft sides of the
equipment are identified while standing behind the
machine and facing it.

If you require additional information on your Round
Bale Handler, please contact your PRONOVOST
Dedler.

NOW take a moment to enter the model, serial
number and the date of purchase of your Auto-Load
Round Bale Handler in the space provided.

When ordering parts from your Deadler, please refer to
these numbers for afast and efficient service. Use
PRONOVOST replacement parts.

The model and serial numbers are on the nameplate
shown on Figure 1.

L"-:-:E;%. PR

Figure 1

MODEL.: &
SERIAL NO.: 25
DATE OF PURCHASE: Yo




SAFETY

GENERAL SAFETY
WHEN YOU SEE THIS SYMBOL

ATTENTION!

BE ALERT
YOUR SAFETY ISINVOLVED

Thissymbol "SAFETY ALERT" isused in this

manual and on the safety decals on the Round Bale

Handler. It warns you of the possibility of danger.

Carefully read, understand and follow all safety
recommendations before operating the unit.

1)

2)

3)

4)

5)

6)

Careful operation is the best assurance against
accidents. Carefully read this manual and follow
al recommendations before operating your Round
Bale Handler. It isthe owner’s responsibility to
make sure that anyone who will operate the unit
will read this manual before operating the
equipment.

Never let a child nor unauthorized persons operate
the machine.

Do not modify the equipment. Any non
authorized modification may affect the efficiency
and/or safety of the equipment.

Never operate the Round Bale Handler with
defective parts or if damaged in any way. Haveit
repaired before operating.

Make sure all fasteners are in place and properly
secured or tightened. Refer to torque chart on

page 52.

Hydraulic fluids under pressure can damage your
skin. Do not use your hands to locate a leak.
Gloves must be worn.

SAFETY IN OPERATION

1)

2)

3)

4)

5)

Be sure there are no obstructions around the
equipment and that no one stands near the ma-
chine when in operation or unloading.

Be careful when adjusting equipment with engine
running.

Keep your body, hands, feet, hair and clothing
away from moving parts.

Do not stand nor allow anyone to stand under
elevated parts of the machine.

When not in use, always lock the loading arms
with the pin provided. (Figure 10, page 9)

SAFETY WITH MAINTENANCE

1)

2)

3)

4)

Perform maintenance according to the
recommendations contained in this manual.

Stop engine and relieve all hydraulic pressures
before doing inspection, maintenance or repairs.

Regularly check hydraulic lines and fittings for
leaks. Replaceif necessary.

If you must perform work under the raised
platform, always block it in position in a safe
manner.

SAFETY IN TRANSPORT

1)

2)

3)

Check local regulations for the transport of your
Round Bale Handler on the road.

Be aert when pulling the Round Bale Handler on
theroad. Do not allow anyone to stand on it while
in motion.

Be careful while backing-up.

SAFETY IN STORAGE

1)

-6-

Lower the loading arm to avoid any accidental
crushing.



DECALS

SAFETY DECALS

The safety decals are affixed wherever special safety
precautions are indicated. Locate them on the ma-
chine and read them carefully. If adecal is damaged,
lost or illegible, install anew one. Each decal is
identified with aletter and part number. The
following photos indicate where each one must be
installed.

A DANGER

TO AVOID SERIOUS INJURIES, KEEP CLEAR OF
EQUIPMENT WHILE IN OPERATION.

POUR EVITER DES BLESSURES GRAVES SE TENIR
LOIN DE CET EQUIPEMENT LORSQU'IL EST EN
MARCHE.

Figure 2
Deca A

Part no.: A101

L"-:'::E\'%.)t'l ':.
Figure 3

A ATTENTION

- FOR SAFE OPERATION, FOLLOW OPERATING INSTRUCTIONS
IN OPERATOR'S MANUAL.

KEEP HANDS, FEET AND CLOTHINGS AWAY FROM POWER
DRIVEN PARTS.

STOP ENGINE BEFORE LEAVING THE EQUIPMENT.

MACHINE HAS TO BE COMPLETELY STOPPED BEFORE
STARTING TO ADJUST OR LUBRICATE.

KEEP PEOPLE AND PETS AT SAFE DISTANCE FROM MACHINE.

KEEP ALL GUARDS AND SHIELDS IN PLACE.

- POUR UN FONCTIONNEMENT SECURITAIRE SUIVRE LES
INSTRUCTIONS DANS LE MANUEL D'OPERATION.

- GARDER LES MAINS, PIEDS ET VETEMENTS ELOIGNES DES
ELEMENTS MOBILES OU ROTATIFS.

- AVANT DE QUITTER LA MACHINE ARRETER LE MOTEUR.

- ARRETER COMPLETEMENT LA MACHINE POUR EFFECTUER
L'ENTRETIEN ET L'AJUSTEMENT.

- GARDER LES GENS ET LES ANIMAUX A UNE DISTANCE
SECURITAIRE,

| & GARDER TOUS LES ECRANS PROTECTEUR EN PLACE.
PA

Figure 4

Decal B Part no.: A102

Figure 5



DECALS (cont'd)

\\\ ADANGER ///. MAINTENANCE DECALS

Figure 6 The maintenance decal s indicate the points requiring
Deca C Part no.: A103 |ubrification. Refer to the maintenance section for
more details.

Part no.: A105

Figure 7 n=l“

Part no.: A106

Figure 8



START-UP

BASIC START-UP PROCEDURES
1) Qil flow recommended 15to 18 gal. US/ min.

2) Lubricate all points with agood quality multi use
grease.

3) Adjust tire pressure according to manufacturer's
recommendation.

4) Install al hydraulic hoses and fittings compatible
with your equipment.

Models P-6810, P-6812 & P-6816 only.

5) Ifyourtractorisequipedwithaclosed center hydraulic
system, theconversionkit P-6890CF must beinstal led.
A plug-insolenoidvalveisprovided asan option and
must be connected to the hydraulic circuit and to the
electric circuit. (Figure 9). Note: If the tractor’'s
hydraulics are load sensing, this option is not
required.

6) Hook up the Round Bale Handler to the tractor and
connect the hydraulic hoses as indicated in page 30,
32,34, 36, 38 or 40.

M odels P-6810, P-6812 & P-6816 only.

7) Install the control module in a convenient
location near the tractor seat, usualy on the right
hand side.

8) Operate al hydraulic fonctions in order to purge the
system. Do not forget to remove the pin locking
theloading arm in the upright position (Figure
10) and assure thereis no one within 10 feet of
the loading area.

9) Check the ail level in the tractor's hydraulic oil
reservoir.

Bales row

e r T 10) Install hinged bale slides. Insert the bolts so that the
. - . » b o 3 ) nuts are toward the outer side of the bale row to
S S T prevent the bale twine from snagging on the nuts.
(Figure 11)

_ . s 11) Although it is possible to transport an additionnal
Figure 11 bale in the loading arm, its weight must not exceed
2000 Ibs.



START-UP (cont'd)

ADJUSTMENTS

BALE | 48" 60"
A 38ll
B (245" Ii)OADI NG ARMS (Patented)

Adjust the opening and position of the loading
arms according to recommendations (Figure 12).
The dimensions given are to be used as aguide
only since they may vary according to the bale
size, weight and degree of softness.

I
[

SIDE RAILS
— 1) Adjust the side rails position according to the bale
— size and configuration (Figure 13). This
] adjustment is to prevent the rocking of the bales
i e from side to side during transportation.

BALE RAM

Models P-6810, P-6812 & P-6816 only.

1) Thelength of strokeisfactory set for the
longest bale dimension (5 1/2Y); the limit
switch in position A. Although the stroke can
be shortened to further increase the efficiency
of the machine while handling shorter bales
(49; put the limit switch in position B (Figure
14).

SWIVEL HITCH ASSEMBLY

1) Adjust the swivel hitch assembly to keep the
machine parallel with the ground. Three sets of
bolt holes are provided (Figure 15) to keep the
machine level in operation.

Figure 14 - | Figure 15

-10-



START-UP (cont'd)

OPERATION

FUSE 10 A.

) ) M odgls P-68_1Q, I_3-6812 & P-6_816 only.
@ 1) First familiarize yourself with the controls and
their fonctions. (Figure 16)

(.
2) Remember that the Round Bale Handler is
S () designed and built to turn the bales and load them

non stop, consequently, the direction of travel will

9 Y oFF usualy be the same asthe baler's.
oo oo
Uif ~<:>* B CID 3) When ready for thefirst bale, lower the loading
@ :oo% ,Ooé @ arm to just a few inches above the ground, slow
: down thisis a practice round, line up the machine 4
Figure 16 so that the outer corner of the bale will touch at

approximately 1/3 to 1/2 way up the angled part of
the outer arm. (Figure 17)

4) Raisetheloading arm as soon or dightly before
the bale reaches the bottom of the "U". (Figure 18)

5) Keep raising the bale until it drops onto the
platform. Do the same for loading the second row.
Then start lowering the loading arm in order to
disengage the limit switch (thereis alimit switch
installed on the machine, preventing the bale ram
and the dumping platform from being activated if
the loading arm isn't lowered enough).

1

LT 1]

190-10062

Figure 17 M odels P-6810, P-6812 & P-6816 only.

6) Momentarily actuate the ram control lever
(ram switch in the "AUTQ" position). The ram
will index the two bales toward the rear and
will automatically return to the front position.

7) Once accustomed to the machine and its operation,
you will notice that by dlightly altering the
alignment of the bale relative to the outside
loading arm, you will be able to turn it and load it
much more rapidly. In this case, the bale should
hit the loading arm dlightly closer to the hedl.

]

190-10072

Figure 18

-11-



START-UP (cont'd)

i
-~y

)

-12 -

8) When thefirst pair of balesloaded reach the bale

9)

supports at the extreme rear end of the platform,
an indicator will pop out on the front corner of the
platform opposite from the loading arm. (Figure
19)

To unload the bales, simply back up to the area
where you wish to deposit the bales, open up the
loading arm dlightly to clear the platform. Raise
the platform fully, then slowly move forward.



MAINTENANCE

The Auto-L oad Round Bale Handler isdesigned to

save you energy, time and money, take care of it,
protect your investment.

1

2)

3)

4)

Wipe off all grease fittings with a clean cloth
before adding grease to avoid injecting
contaminants.

Repair or replace damaged grease fittings.
Lubricate al grease fittings every 20 hours of
operation. (Do not forget the Bale Ram, 4 bronze
bushings).

Open, clean and lubricate wheel bearings once a
year.

5)

6)

7)

8)

-13-

Check nuts and bolts once ayear. If necessary, use
torque chart page 52.

Check all bolts on wheels after the first 5 hours of
operation and then every 50 hours.

Check tire pressure every 50 hours. Adjust
according to manufacturer's recommendations
indicated on the tires.

Keep your equipment clean, it is good practice.



STORAGE

1) Storethe Auto-Load Round Bale Handler in a
cool, dry place.

2) Keep tires off the ground and cover them if left
exposed to the sun.

3) Keep dl piston rodsin the retracted position (the
loading arm must be lowered). Thiswill assure
better protection against the elements.

4)

5)

6)

7)

-14-

Clean your Auto-Load Round Bale Handler.

Thoroughly inspect all parts of the Round Bale
Handler. Replace or repair worn or defective parts.

Touch-up or repaint if necessary.

Lubricate all points before storage.



SPECIFICATIONS

MODELS

P-6810M ‘ P-6810

‘ P-6812M ‘ P-6812

P-6816M P-6816

Total capacity 12 tonst (GVWR)

Standards tires 16.5L16.1 with
wheels W14C16.1 (280 x 404 mm)

Total capacity 16 tons! (GVWR)

Optionals tires 21.5L16.1 with

wheels W16C16.1 (403 x 404 mm)

Standards tires 21.5L16.1 with
wheels W16C16.1 (403 x 404 mm)

Total capacity 20 tons (GVWR)

Optionals tires 21.5L16.1FI with
wheels W16C16.1 (403 x 404 mm)

Total capacity 20 tons (GVWR)
and high flotation

Optionals tires 500/45-22.5 with
wheels W16C16.1 (403 x 404 mm)

Sides adjustable to bales g

4't0 5 1/2" std. (6' opt.) @ 1.2t0 1.7 m std. (1.8 m opt.)

Bales length

4't051/2'std. ® 1.2t01.7m

Wheels  (number of holts)

8 bolts

Number of bales 4' long

Std. 10 (2 rows of 5 bales)
opt. add 1 row of 4 bales

Std. 12 (2 rows of 6 bales)
opt. add 1 row of 5 bales

Std. 16 (2 rows of 8 bales)
opt. add 1 row of 7 bales

Number of bales 5' long

Std. 8 (2 rows of 4 bales)
opt. add 1 row of 3 bales

Std. 10 (2 rows of 5 bales)
opt. add 1 row of 4 bales

Std. 12 (2 rows of 7 bales)
opt. add 1 row of 6 bales

Overall length

27'6" @ 8.38m

31'10" @ 9.70m

39'10" @ 12.14m

Overall width

8'6"a 10'0" @ 25943.05m

Platform height

445" @ 1133 mm

45 1/" @ 1156 mm (tires std)

474" @ 1200 mm (tires std)

47 14" @ 1200 mm (tires opt.)

47 14" @ 1200 mm (tires opt.)

Dumping angle 35 degrees

Tread width (c/c) 831" @ 2121 mm 80 12" @ 2045 mm

Hitch weight (empty) 1500 Ibs approx. 1800 Ibs approx. 2800 Ibs approx.
681 kg. approx. 818 kg. approx. 1270 kg. approx.

Swivel hitch Std.

Automatic return of bale ram not available Std not available Std f not available Std

Remote control not available Std not available Std f not available Std

Axle Tandem

Hub (capacity) 8000 Ibs (3636 kg) 10000 Ibs @ 4545 kg

Spindles (diameter) 3" @ 73mm 344" @ 83mm

Recommended tractor 80 HP 100 HP 125 HP

Total weight 6500 Ibs approx. 7500 Ibs approx. 10500 Ibs approx.
2948 kg approx. 3402 kg approx. 4763 kg approx.

YFor speeds not exceeding 10 MPH.

Design and specifications subject to change without notice.

-15-




AUTO-LOAD ROUND BALE HANDLER P-6810 & P-6810M
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AUTO-LOAD ROUND BALE HANDLER P-6810 & P-6810M (cont'd)

REF.

©CoO~NOOUITAWNE

PART #

110-27062
120-00123
110-00383
110-27102
319-46491
110-00411
Std.
150-00271
Std.
110-20563
300-34310
300-32250
140-00481
140-04801
Std.
300-40310
30AT20
150-01841
Std.
110-00431
32254
322-20310
327-36310
190-00071
140-04671
110-33981
110-33982
346-34000
150-09931
160-00661
36132
110-27111
302-46310

W14C16.1-1.5N

PN-165161
110-00391
Std.
120-06171
120-06263
120-06242
110-34011
300-46520
120-06191
120-06231
130-00701
51435
300-34400
Std.
336-40000
30FT84
300-36250
300-40325
130-57741

DESCRIPTION QT\E(
LT 01T =4 0 [ PP T 1
L@ T (=T = o PP 1 1
(oY= o T aTo Ir=Tq o 0 RS0 o] o L] o AR 1 1
BaCK Plate ...veiii e 2 2
Plow bolt (dome head) 3/4" NC x 4 1/2" |g + nylon locknut ...............c.cooieinene. 7 7
Clevis pin L /4™ dia. X 6 3/8™ Ig . ueuieiniiii e 2 2
Cutter Pin L/4" did. X 2" Ig ceueneiiiee s 3 3
o PRSP 1 1
HITCh PN Clp 5/ 32 et e e 10 10
Jack 12000 [bS (ArOP 180) «uvueueeiiieie e 1 1
Bolt 5/16" NC x 1 1/2" Ig + nylon locknut & flat washer (2) .......c.cocvveiiiiiininns -1
Bolt 1/4" NC X 1" Ig - nylon I0CKNUT .......ouiiiii e 4 -
(@] | = T J (o 11 11
(O] | = T 2 [ PP - 2
Grease fitting 1/4-28 Aroit ... 7 7
Bolt 1/2" NC x 1 1/2" Ig + nylon loCKNUE .......ceiviiii e 4 4
13177 11T LT PP 1 1
Clevis pin 1" did. X 3 L/8" 10 ceuiuiuieii e 7 7
=T 1 o 0 ] S 14 14
Clevis pin 1" did. X 5 B/8" 10 ceuiuiuiii e 1 1
(oY= o T aTo B=Tq 0 1 ES] (0] o] o 1= CH R 3 -
Square head bolt 10-24 X 1 1/2™ I oueuineii e aeaeaeaas 6 -
Hexagonal socket set screw 3/8" NC X 1 1/2" I ..ouivinininieiiiiiiiieeeeeeeeens 2 2
(o= o T gTo Br= Vg 0 S]] o] oL R 1 1
S o 1= as required
TaNAEM ASSEMDIY ...t e 2 2
LI L0 (=T 0 T = U0 = PP 2 2
N7 (o o T o Tod 2 11 | A5 Y A0 G S N[ 11 13
AXIE (WEIHEA) ... e 4 4
Bushing 1 3/4" d.i. X 2" d.€. X 3" I eueiiiiie e 4 4
HUD H-8001 @SSEMDIY ....ueieieiti ettt ee e e e e eeens 4 4
Clevis 1 3/4" dia. X 22 1/8™ 1g eueeieieiei e 2 2
Bolt 3/4" NF X 1 1/2" 1g ~ 10CKUITE .. coneieee e 2 2
RiM 16.1 X 14-8 DOIES ..veieiiiei e e eeas 4 4
Tire 16.5 X 16.1 - 1O PlYS -oenininiiei e 4 4
Clevis pin L 1/2" dia. X 6 L/2" Ig eueuiiiie e 2 2
Cotter pin L/4™ did. X 2 172" Ig eueniiieie e 2 2
Frame P-68LO0 .......ouiuiiiiiiiii e 1 1
Front rail (rght SIAE) ... ..e et 1 1
Rear rail (NNt SId) ....uieiei i et ee e eeens 1 1
REAN TOTK e e 4 4
Bolt 3/4-NC x 5" + flat washer + nylon locknut ..............coooiiiiiiiiiiies 4 4
Platform fOr P-B8L0 .....cuiuieiiie i e et 1 1
= - V| PP 1 1
Load INAICALON IEVET ... et e e e 1 1
(]G Y 2 N e e o T N 1 1
Bolt 5/16™ NC x 3" Ig + nylon [0CKNUL .......ooeii e 1 1
Clevis + cotter pin 3/32" dia. X 3/4™ g euiuiniii 1 1
NUE /2" NC ettt ettt et et et e e e et et e e e e e eaeans 1 1
(@3] 1110 1= PP 1 1
Bolt 3/8" NC X 1" Ig - nNylon I0CKNUT ..ot 4 Opt.
Bolt 1/2" NC x 1 3/4™ Ig + nylon loCKNUE .........oviii e 9 9
RetaiNING WASHET ... e 9 9



AUTO-LOAD ROUND BALE HANDLER P-6810 & P-6810M

REF.

54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
72

73
74
74
75
75
76
7
78
79
80
81
82
83
84
85
86
87
88
89
90
90
91
92
93
94
95
96
97
98
99
100

PART #

110-36211
130-00591
160-00811
Std.
120-06281
190-10001
376-44000
346-44000
30BC28
110-34111
300-34220
190-11841
110-00521
150-00281
300-46490
110-34121
Std.
130-58282
110-20501
110-20491

130-00732
18019
18019

QR-4021
QR-4021

140-24901

300-34250

120-00141

300-46400

130-21111

357-62000

110-00491

300-36250

300-36400

190-11911

Std.

300-32310

140-21201

110-35801

300-32430

300-32520

190-02351

300-32250

300-46490

140-23841

110-40571

160-25691

304-46491

300-34250

300-36325

130-58132

DESCRIPTION QTY
s 5
8 3
HOSES SUPPIOIT . . ettt ettt ettt e e e e e 1 1
PUSNEN WHEEI ... e e eeaas 4 4
Bushing 1 1/4™ i.d. X 1 1/2" 0.d. X L L/4" g «eeieieiii e 4 4
Grease fitting 1/8 NPT €lbow 90 deg. ..vvviiiiiiiiiii e eeens 4 4
PUSIET e 1 1
(@] 001 o] 1115 To ] 4 =Y o 1 T TR 1 1
Flat Washer B/ 8™ ... e 1 1
NYION 10CKNUL 5/8™ NC ..ottt e e eens 1 1
1317/ 11T LT PP 2 2
(oo I T gl [o- To [N g T [ ox- 1 (o SN PPN 1 1
BOIt 5/16™ NC X /4™ 1Q .. cuenieeei et ees 1 1
Compression spring 1 3/16" 0.d. X5 1/2" Ig..cvevieieiiiii e 1 1
[IoT=To I 0 To [ 107> o] PRSP 1 1
o PRSPPI 9 9
Bolt 3/4" NC x 4 1/2" Ig + nylon loCKNUE .........oiiii e 1 1
ST 1 1= 120 ] (0] o 1 PSPPI 1 1
Spring 5/64" wire X 1/2" 0.d. X 4 718" IQ «eueuiniiiii e - 2
B2 LAY =] o o 10 o 1 opt.
Threaded rod 3/8" NC x 9" Ig + 2 nylon locknut ..........coiiiiiiiiiiiiiieen, 3 -
Threaded rod 3/8" NC x 11 1/2" Ig + 2 nylon locknut ..........ccieiiiiiiiiiiiiiinanan...
for third rowW OPLION () cu.ueieii e e eens opt. -
S01en0id ValVe SUPPOTT ...nnieiee et eeeas 2 -
SOIENOTA VAIVE ... e 3 -
Additional solenoid valve for third row option (1) .....ccoeieiiiiiiiiiiiiiiicieeee opt. -
L@ 11 = o 1 1 T PP 2 -
Additional quad ring for third row option (L) .....ceeveiiiiiiiiii e opt. -
V211V oo ) ] 1= o3 0 PP - 2
Bolt 5/16" NC x 1" Ig + lock nut + nylon locknut ... - 2
HITCN B SY . vttt 1 1
Bolt 3/4" NC x 3" Ig + nylon IoCKNUE.......ciii e 4 4
Flat washer 1 13/16" i.d. X 3" 0.0, «.oeuiiiniiiiii e 1 1
Castle NUE L 3/4™ -5 NC ..ot 1 1
SWIVEIL NN L. s 1 1
Bolt 3/8" NC X 1" Ig + 2 NULS (thiN) ..o 1 1
Bolt 3/8" NC X 3" Ig = nNylon I0CKNUE .......ouiiii e e - 2
Two position selector valve 3/4" NPT ... -1
Cotter PN L/4™ X 3 L2 Q. cueneiiie e 1 1
Bolt 1/4" NC x 1 1/2" Ig + nylon IoCKNUL .......oeiniiii e 2 2
(0] |- PP 2 2
(0] | = PPN 1 2
Bolt 1/4" NC x 3 1/2" Ig + nylon IoCKNUL .......o.iviiiii e 2 -
Bolt 1/4" NC X 5™ Ig =+ nylon IoCKNUT .......ciiiii e eeens - 2
Spring 3/4™ diameter X 4 172" 1g ..ouuieiei e - 2
Bolt 1/4" NC x 1" Ig + nylon locknut & flat washer (2) .......ccooviiiiiiiiiiiiiiin. - 2
Bolt 3/4" NC x 4 1/2" Ig + nylon loCKNUE .........ooiiiiii e eeeens opt.opt.
] 0] o] 0= g1V o] o Lo S PRSP opt.opt.
I (0] o] o 1= PP opt.opt.
(@] a1 o | IS o - T -1 1 1
Bolt 3/4" NC x 4 1/2" Ig grade 8 + nylon 1oCKNUL ........c.cooiiiiiiiiiiieeens 1 1
Bolt 5/16™ NC X 1" Ig + nylon [0CKNUT ..o -1
Bolt 3/8" x 1 3/4" Ig + nylon locknut & flat washer ...............ccoiiiiiiiiinns 4 -
Plate fOr eleCtriC VAIVE ... .. e 1 -



AUTO-LOAD ROUND BALE HANDLER P-6812 & P-6812M

170-04493RL




AUTO-LOAD ROUND BALE HANDLER P-6812 & P-6812M (cont'd)

REF.

©CoO~NOOUTAWNE

33

PART #

110-27062
120-00123
110-00383
110-27102
319-46491
110-00411
Std.
150-00271
Std.
110-20563
300-34310
300-32250
140-00481
140-04801
Std.
300-40310
30AT20
150-01841
Std.
110-00431
32254
322-20310
327-36310
190-00071
140-04671
110-35441
110-35442
346-34000
150-10291
160-00661
36133
110-27111
302-46310

34 W14C16.1-1.5N
34 W16C16.1-1.5N

35
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51

PN-165161
PN-215161
110-00391
Std.
120-06351
120-06263
120-06631
110-06471
300-46520
120-06361
120-06381
130-00701
51435
300-34400
Std.
336-40000
30FT84
300-36250

DESCRIPTION QT\E(
LT 01T =4 0 [ PP E1L c1L
L@ T (=T = o PP 1 1
(oY= o T aTo Ir=Tq o 0 RS0 o] o L] o AR 1 1
BaCK Plate ...veiii e 2 2
Plow bolt (dome head) 3/4" NC x 4 1/2" |g + nylon locknut ...............c.cooieinene. 7 7
Clevis pin L /4™ dia. X 6 3/8™ Ig . ueuieiniiii e 2 2
Cutter pin L/4" did. X 2 € Ig ceneniiie e 3 3
o PRSP 1 1
HITCh PN Clp 5/ 32 et enes 10 10
Jack 12000 [bS (ArOP 180) «uvueueeiiiii e 1 1
Bolt 5/16" NC x 1 1/2" Ig + nylon locknut & flat washer (2) .......c.cocvveiiiiiininns - 2
Bolt 1/4" NC X 1" Ig - nylon I0CKNUT .......ouiiiii e 4 -
(@] | = T J (o 15 15
(O] | = T 1 2 [ PP - 2
Grease fitting 1/4-28 Straight ......cooniiii s 7 7
Bolt 1/2" NC x 1 1/2" Ig + nylon loCKNUE .......ceiviiii e 4 4
13177 11T LT PP 1 1
Clevis pin 1" did. X 3 L/8" 10 ceuiuiuieii e 7 7
=T 1 o 0 ] S 14 14
Clevis pin 1" did. X 5 B/8" 10 ceuiuiuiii e 1 1
Interrupteur de fin de COUSE ... .uiii i eens 3 -
Square head bolt 10-24 X 1 1/2™ I oueuineii e aeaeaeaas 6 -
Hexagonal socket set screw 3/8" NC X 1 1/2" I ..ouivinininieiiiiiiiieeeeeeeeens 2 2
(o= o T gTo Br= Vg 0 S]] o] oL R 1 1
S o 1= as required
TaNAEM ASSEMDIY ...t e 2 2
LI L0 (=T 0 T = U0 = PP 2 2
N7 (o o T o Tod 2 11 | A5 Y A0 G S N[ 15 17
AXIE (WEIHEA) ... e 4 4
Bushing 1 3/4™ i.d. X 2" 0.d. X 3™ 1g eueiiiiiie e 4 4
Hub H-10000 aSSeMBDIY ...e.eeiei ettt e e eaeens 4 4
Clevis 1 3/4" dia. X 22 1/8™ 1g eueeieieiei e 2 2
Bolt 3/4" NF X 1 1/2" 1g ~ 10CKUITE .. coneieee e 2 2
RiM 16.1 X 14-8 DOIES ..veieiiiei e e eeas 4 4
RiM 16.1 X 16-8 DOILS .ueiiiie s Opt. Opt
Tire 16.5 X 16.1 - 1O PlIS cuereniniiiee e e 4 4
Tire 21.5 X 16.1 - L0 PlIS tuurieirieie ittt ettt e e e e e aaan Opt. Opt.
Clevis pin 1 1/2" dia. X 6 L/2" Ig euiuiiii e 2 2
Cotter pin L/4™ did. X 2 L/2" Ig eueneii e 2 2
FramME P-B8 2 ... e 1 1
Front rail (rght SIAE) .....e et e s 1 1
Rear rail (NNt SIA) .. ..ue et eeens 1 1
LT T 0 T 4 4
Bolt3/4-NC x 5" + flat washer + nylon IoCKNULt .........c.coiiiiiiiiiens 4 4
Frame fOr P-68L2 .......eiiieiie e et 1 1
= i -V 1 1
Load INAICATON IEVET ... et e e 1 1
YOKE L/2" NF = NUL oottt e e e 1 1
Bolt 5/16" NC x 3" Ig + nylon [oCknUt .........cccoiii e 1 1
Clevis + cotter pin 3/32" dia. X 3/4™ g euiuiniii 1 1
NUE 172" NC ettt ettt e et e e e e e e eeeaas 1 1
@377 10T 1= PP 1 1
Bolt 3/8" NC X 1" Ig -+ nylon I0CKNUT ..o e 4 opt
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AUTO-LOAD ROUND BALE HANDLER P-6812 & P-6812M (cont'd)

REF.

52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
72

73
74
74
75
75
76
7
78
79
80
81
82
83
84
85
86
87
88
89
90
90
91
92
93
94
95
96
97
98
99
100

PART #

300-40325
130-57741
110-36211
130-00591
160-00811
Std.
120-06281
190-10001
376-44000
346-44000
35BS35
110-34871
300-34220
190-11841
110-00521
150-00281
300-40310
110-40081
Std.
130-58282
110-20501
110-20491

130-00732
18019
18019

QR-4021
QR-4021

140-24901

300-34250

120-00141

300-46400

130-21111

357-62000

110-00491

300-36310

300-36400

190-11911

Std.

300-32310

140-21201

110-35801

300-32430

300-32520

190-02351

300-32250

300-46490

140-23841

110-40571

160-25691

304-46491

300-34250

300-36325

130-58132

DESCRIPTION

Bolt 1/2" NC x 1 3/4™ Ig + nylon 1oCKNUT .......c.oviii e
RETAINING WASHET ... e e e e ae e ns
HOSES SUPPIOIT . .ttt e et ettt e e
PUSNEr WHEEI ... e e aeaas
Bushing 1 1/4™ i.d. X 1 1/2" 0.d. X L 1/4™ g «eeieieii e eaeas
Grease fitting 1/8 NPT €lbow 90 deg. ..ovveiiiiiiiiiiii e eeeens
PUSIIET e
(@] 001 o1 1115 To ] 4 =Y o 1 T RSP
Flat Washer B/ 8™ ... e
N7 (o] T o od 2 11 | A5 £ A P
3177110 1= P
(oo I {o] g o= To I g T [ ox- 1 (o SN PPN
BOIt 5/16™ NC X /4™ 10 . e e e
Compression spring 1 3/16" 0.d. X5 1/2" Ig..cvoviiiiiiiiii e
[IoT=To N 0 To [ 107> o] PRSP
o o PP
Bolt 1/2" NC x 1 1/2" Ig + nylon loCKNUE .......c.oviii e
ST 1 1= 120 ] (0] o I PP
Spring 5/64" wire X 1/2" 0.d. X 4 7/8" 1g .eevieiiii i
ValVe SRIOUT ... e e
Threaded rod 3/8" NC x 9" Ig + 2 nylon locknut ..........c.coiiiiiiiiiieen,
Threaded rod 3/8" NC x 11 1/2" Ig + 2 nylon locknut

TOr third rowW OPLION () .ueeieii e eens
S01en0id ValVe SUPPOIT .. ..nniiiee e eeeas
SOIENOIH VAIVE ... et
Additional solenoid valve for third row option (1) ......coeveiiiiiiiiiiiiiiiiceee
L@ 11 = o 1 T PP
Additional quad ring for third row option (1) .....ceeeeiiiiiiiiiiii e
AV 1LY oo ] =T (o] PP
Bolt 5/16" NC x 1" Ig + lock nut + nylon locknut ...
Lo T T
Bolt 3/4" NC x 3" Ig =+ nylon IoCKNUE .......ciii e
Flat washer 1 13/16" i.d. X 3" 0.0, «.euiuiniiiiii e
Castle NUE L 3/4™ -5 NC ..o et eae
SWIVEL NITCN . e
Bolt 3/8" NC x 1 1/2™ Ig + 2 NUtS (TNiN) «.oeeeeiiee e
Bolt 3/8" NC x 3" Ig + nylon IoCKNUE.......ciiiii e
Two position selector valve 3/4" NPT ...
Cotter PIN L/4™ X 3 12 Ig oo
Bolt 1/4" NC x 1 1/2" Ig + nylon locknut ............cooiiiiii e
(@70 | = PP
(0] | = PPN
Bolt 1/4" NC x 3 1/2" Ig + nylon loCKNUE .......c.oviiii e
Bolt 1/4" NC X 5" Ig =+ nylon IoCKNUT .......ciiii e
Spring 3/4™ diameter X 4 1/2" 1g ..oueieie e
Bolt 1/4" NC x 1" Ig + nylon locknut & flat washer (2) .......cccoovviiiiiiiiiiiiiiiinns
Bolt 3/4" NC x 4 1/2" Ig + nylon loCKNUE .........oiiiii e
T 00] o] o [T a1 U] o] o o] o PP
5 (0] 0] 01 PP
(@] oo | IS o - U -1
Bolt 3/4" NC x 4 1/2" Ig grade 8 + nylon 1oCKNUL ........cocoiiiiiiiiiiieeans
Bolt 5/16" NC x 1" Ig + nylon [oCKNUt ........cooiii e
Bolt 3/8" x 1 3/4" Ig + nylon locknut & flat washer ...............cccoiiiiiiiiiinns
Plate fOr eleCtriC VAIVE ... ... et

S91l

Q
_|
<

L BPNRPNORRPRRPRERNREREDDNDR O ©P68I2M

1o0

3
opt. -

2 -

3 -
opt. -

2 -
opt



AUTO-LOAD ROUND BALE HANDLER P-6816 & P-6816M

170-04563R1
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AUTO-LOAD ROUND BALE HANDLER P-6816 & P-6816M (cont'd)

REF.

©CO~NOUOAWNE

34
35
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53

PART #

110-27062
120-00123
110-00383
110-27102
319-46491
110-00411
Std.
150-00271
Std.
110-35291
300-34310
300-32250
140-00481
140-04801
Std.
300-40310
30AT20
150-01841
Std.
110-00431
32254
322-20310
327-36310
190-00071
140-04671
110-35441
110-35443
346-34000
150-10291
160-00661
36133
110-27111
302-46310

W16C16.1-1.5N

PN-215161

PN-215161FI

110-00391
Std.
120-06421
120-06263
120-06492
110-06471
300-46520
120-06431
120-06471
130-00701
51435
300-34400
Std.
336-40000
30FT84
300-36250
300-40325
130-57741

DESCRIPTION QT\é
1T T=T = 10 i 1
(O TT ) (T - 1 o PP 1 1
[IoT=To [T o JF-Tg 0 ¢ IR0 ] o] oo o AR PP 1 1
BACK PIALE ... e 2 2
Plow bolt (dome head) 3/4" NC x 4 1/2" Ig + nylon locknut ................ccoooiiiiins 7 7
Clevis pin 1 1/4™ dia. X 6 3/8" Ig «ueueneiiie e 2 2
Cotter pin L/4™ did. X 2 € 10 e 3 3
] o PP 1 1
HITCh PN Clp 5/ 32 .o 12 12
Jack 12000 1DS (ArOP 180) - ueueneiiee e et aaas 1 1
Bolt 5/16" NC x 1 1/2" Ig + nylon locknut & flat washer (2) .......cccooeiiiiiiiiiiins - 2
Bolt 1/4™ NC x 1" Ig + nylon [oCKNUL ... 4 -
(@0 ]| F= e S o PP 19 19
(@o ]| = S 22 o PP 2 4
Grease fitting 1/4-28 drOit .. ..ouieiii i 7 7
Bolt 1/2" NC x 1 1/2" Ig + nylon 10CKNUT ..o 4 4
(@377 1T T 1 1
Clevis pin 1" did. X 3 L/8" 10 - euuinie e 3 3
[ Fo VT o] 1 I o 0 i = PP 6 6
Clevis pin 1" did. X 5 B/8" 10 «uuueiiie i 1 1
(o T=To [T To =T a 0 ES] (0] o] o 1] cHNNU PP 3 -
Square head DOolt 10-24 X 1 1/2" 1g e e 6 -
Hexagonal socket set screw 3/8" NC X 1 1/2" Ig ceueuiniiiieiii e 2 2
[ = To [T g Vo JIF=T g 0 K= (o] o] o =T P 1 1
£ o T = PP as required
Tandem aSSEMDBIY ... e 2 2
TANAEM FrAMIE ..o et 2 2
NYION 10CKNUE 5/16™ NC ...eiiiii e e e a e aees 19 21
AN L= V=1 o 1= | 4 4
Bushing 1 3/4™ i.d. X 2" 0.d. X 3" Ig ceueiiiii e 4 4
HUb H-10000 aSSEMDBIY .. ..eiiiiie et e e e e 4 4
Clevis 1 3/4" dia. X 22 1/8" Ig .oeeueieiieeie e 2 2
Bolt 3/4™ NF X 1 1/2" Ig = 10CKUTE .ueuinieieeie e 2 2
RIM 16.1 X 16-8 DOITS ....eneiiei e 4 4
Tire 21.5 X 16.1 - 10 PlYS coereeiii i 4 4
Tire 21.5 X 16.1 - 10 PlYS ceniiiii i opt. opt
Clevis pin 1 172" dia. X 6 1/2" 1g ceueuieiieiie e 2 2
Cotter PINL/A™ did. X 2 1/2" g eeeeniie e 2 2
Frame P-B8L6G .....c.ouiiiiii i e 1 1
Front rail (Mgt SIOE) ... e e 1 1
Rear rail (Mgt SIAE) ... e 1 1
LT 0] ¢ PP 4 4
Bolt 3/4-NC x 5" + flat washer + nylon locknut ... 4 4
PlIAtfOrm fOr P-B8L6 ........cuuieiiiiiii ettt 1 1
Rear rail (I6Ft SIAE) «..e i 1 1
LOoAd INAICALON TEVET .. ..ttt e e e e 1 1
YOKE 1/2" NF b MU .ottt et et e e e e e eeaeens 1 1
Bolt 5/16" NC x 3" Ig + nylon 1oCKNUL ..o 1 1
Clevis + cotter pin 3/32" did. X 3/4" 1g e euiuiiiiie e 1 1
UL /2" NG ettt et e e ettt ettt et e e eae 1 1
(@311 o =T PP 1

Bolt 3/8" NC x 1" Ig + nylon loCKNUL ..o 4 opt
Bolt 1/2" NC x 1 3/4" Ig + nylon 10CKNUT .......cooiiii e 15 15
RETAINING WASNET ... e e aeeaes 11 11



AUTO-LOAD ROUND BALE HANDLER P-6816 & P-6816M (cont'd)

REF.

54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
72

73
74
74
75
75
76
7
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
93
94
95
96
97
98
99
100
101
102
103

PART #

110-36211
130-00591
160-00811
Std.
120-06281
190-10001
376-44000
346-44000
40AG60
110-35391
300-34220
190-11841
110-00521
150-00281
300-46490
110-35221
Std.
130-58282
110-20501
110-20491

130-00732
18019
18019

QR-4021
QR-4021

140-24901

300-34250

120-00141

300-46400

130-21111

357-62000

110-00491

300-36280

300-36400

190-11911

Std.

120-06481

300-38250

110-35401

300-32310

140-21201

110-35801

300-32430

300-32520

110-40571

190-02351

300-32250

300-46490

140-23841

160-25691

304-46491

300-34250

300-36325

130-58132

DESCRIPTION QT\E(
HOSES SUPPOIT .. et ettt et ettt ettt e e e et e e aaeaas 1 1
PUSNEr WNEEI ... e 4 4
Bushing 1 1/4™ i.d. X 1 1/2" 0.d. X 1 /4" g ceueueneeie e 4 4
Grease fitting 1/8 NPT elbow 90 Q. ...cuiuiriiiiiiiiie e 4 4
PUSHIET e 1 1
(070] 0] 0] (=113 (o] 0 IR o] 1 o [P PP 1 1
Flat Washer 5/8 ... e 1 1
NYION 10CKNUE 5/8™ NC . ..eiiii e e e 1 1
(3177 1T T T 2 2
RO fOr [0ad INICALON .. ...eiieee et 1 1
BOIt 5/16™ NC X B/4™ [Q 1neeeneeeee ettt 1 1
Compression spring 1 3/16" 0.d. X 5 1/2" 1g ccueiiiiiiii e 1 1
(oY= To B0 To [ Tox= (o] guN PP 1 1
T PP 11 11
Bolt 3/4™ NC x 4 1/2" Ig + nylon 10CKNUT ..o 1 1
ST 1 =1 Y/ o] (] o PP 1 1
Spring 5/64" wire X 1/2" 0.d. X 4 7/8™ g «ucueniii i - 2
AV 1LY LI ] (o8 T PR 1 opt
Threaded rod 3/8" NC x 9" Ig + 2 nylon locknut .............coooiiiiiiiiiene, 3 -
Threaded rod 3/8" NC x 11 1/2" Ig + 2 nylon locknut ............cccoiiiiiiiiiinnnnn..

for third rOW OPTION (B) «eeeiei et e e e aeeas opt. -
STe] 1= aTe] o Y 1LY IR U ] o] oo AP 2 -
SOIENOT VAIVE ..ot 3 -
Additional solenoid valve for third row option (1) ......ccveviiiiiiiiiiiiiiie e opt. -
(0 11 7= Lo 41 o 2 -
Additional quad ring for third row option (1) ........cccoiiiiiiiiiii e opt. -
A 1LY R oo o] g [T o (o | PRSP - 2
Bolt 5/16" NC x 1" Ig + lock nut + nylon locknut .............cooiiiiiiiiiiiiiiiieans - 2
HITCN By . ettt 1 1
Bolt 3/4™ NC X 3" Ig + Nylon IOCKNUL .......ciuieiiiiiii e, 4 4
Flat washer 1 13/16" i.d. X 3" 0.0. ceueuiuiiiiiii e 1 1
Castle NUE 1 3/4™ -5 NC ...ttt eae e 1 1
SWIVEL NITCR L e 1 1
Bolt 3/8" NC X 1 1/4™ Ig + 2 thin NUES ...eniniiiii e 1 1
Bolt 3/8™ NC X 3" Ig + Nylon I0CKNUL .......ciiieiiiiiii e 2
Two position selector valve 3/4™ NPT ... -1
Cotter PiN L/4™ X 3 /2" g e e 1 1
Front rail (I6Ft SIdE) .. .n e e 1 1
Bolt 7/16" NC x 1" Ig + nylon 1oCKNUL ..o 4 4
Clevis PiN L 1/4" X 7 L1168 1 cuneeii it ans 4 4
Bolt 1/4™ NC x 1 1/2" Ig + nylon IoCKNUL .......cciiniiiiiiiie e 2 2
(010 | - | PP 2 2
(©70] | F- 1 S PP 1 2
Bolt 1/4™ NC x 3 1/2" Ig + nylon 10CKNUT ..o 2 -
Bolt 1/4™ NC x 5" Ig + nylon [oCKNUL ... - 2
1) (0] o] 1= S PP PP opt.opt.
Spring 3/4™ diameter X 4 L/2" [Q . .euiuiiie e - 2
Bolt 1/4™ NC x 1" Ig + nylon locknut & flat washer (2) .......cccoeiiiiiiiiiiiiiiniiinans - 2
Bolt 3/4™ NC x 4 1/2" Ig + nylon 10CKNUT ..o opt.opt.
5] o] 0] o 1] g0 o o Lo o PR opt.opt.
(0] a1 [>T K=Y o - T = 1 1
Bolt 3/4™ NC x 4 1/2" Ig grade 8 + nylon loCKNUL .........ccouiiiiiiiiiiiiiineeeeeen, 1 1
Bolt 5/16" NC x 1" Ig + nylon [oCknUL ..., -1
Bolt 3/8" x 1 3/4" Ig + nylon locknut & flat washer ............ccocoiiiiiiiiiiiiinns 4 -
Plate fOr €leCtriC VAIVE ... 1 -



OPTION 3°* ROW

110-36502

NRFA




OPTION 3°* ROW

REF.

©CoOo N, WNPE

NNNNNNNNRRRRERRRRRRR
NOUNMWNROOONOUONWNRO

PART #

120-06591
110-03831
150-12151
110-03851
110-04761
130-00591
160-00811
Std.
30TR12
Std.
32254
322-20310
306-50640
300-38490
300-32250
338-51000
110-36532
300-32250
Std.
346-36000
140-13071
300-32250
190-08211
140-21491
110-40571
140-23841
300-46490

DESCRIPTION QTY
Pusher option third row of bales .........cccooeiiiiiiii e 1
Loading arm for third row of bales ... 1
Forks for third row of Bales (2) ..coviniiiiii e 2
Third bale guard rail ........ccoeiiiii e 1
TRIFA FOW JBVET ..ot eaes 1
PUSREr WHEEI .. e 4
Bushing 1 1/4" i.d. X 1 1/2" 0.d. X L 1/A" IQ «eueueneiiieie e 4
Grease fitting L1/8" NPT OG0 ...t et ae e aeeaeaan 4
10377 T aTo =T s 0 I = 3 02 P 1
Grease fittingr 1/4-28 elbowW 90 ... i 2
LIMIT SWITCH (L) et et et ettt e e e eees opt.
Square headed 10-24 NC X 1 1/2" Ig (2) ceeuiueneeiiieeee e opt.
Bolt 1" NC x 7" Ig + nylon loCKNUT ... 1
Bolt 7/16" NC x 4 1/2" Ig + nylon [oCKNUT ........ .o, 1
Bolt 1/4™ NC x 1" Ig + nylon locknut + flat washer ..............oiiiins 2
UL A 2 S PP 2
[ (0L SR U] o] o[ ] o A PP 1
Bolt 1/4" x 1" Ig + nylon locknut + flat washer.............coiiiii i, 2
CULEEr PN B/ LB X 2™ et 1
NYION TOCKNUL B/8 ... e 2
HOSE FaS ONe ... e 1
Bolt 1/4"™ NC x 1" Ig + nylon [0CKNUT ..o 2
Extension spring 7/8™ 0.d. X 5 1/2" 1g .ot 1
[ (oY RIS (0] o] o 1] PP 1
Stopper for 4* bale on manual auto-load ... 1
Back plate for stopper on manual auto-load ... 2
Bolt 3/4" NC X 4 1/2" 1g 4 NYION ..o e 4
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ELECTRIC SYSTEM P-6810 P-6812 & P-6816

170-02253
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ELECTRIC SYSTEM P-6810 P-6812 & P-6816 (cont'd)

REF.

O©CO~NOOAAD_WNEPE

PART #

36100
36101
18005
36102
36142
36143
36144
36145
18017
18017
36112
36108
36109
18019
18019
190-10121
190-10131
190-10141
36113
36146

DESCRIPTION QTY
SWILCHh ON-0 T 2
CONLIOI IEVET 4 WAYS ..cneeieeiteee et e ettt e et et e e e e e e e e e e e e e e anaaens 1
FUSE NOIAEr LOA ... et 1
(@70 1 0] o0 ) G 1
Harness 12 Wires 16GA (126" Q) eueueiriniii i et e e eeaees 1
Harness 12 wWires 16GA (156" Q) eueurieininiiiiiei e et e e aees 1
Harness 12 wires 16GA (5'6" Ig) (black: 21'6", orange and blue/black: 49, green and blue: 58). 1
12V aCCESSONES SOCKET .. .ueeiie it 1
LIMIT SWITCR .ot aes 3
LMt SWITCN o e opt.
Two way Valve (CloSed CIrCUIL) ....ueneiieiei e e aeas opt.
LT o ) | 0 T= o (o] G =1 - Y 1
SINGle WaAY QIOAE ....eeeieie e e e 8
SElENOIT VAIVE ...t 3
Y= =] g o T Y 7= 1L opt.
Harness 16GA yellow (415" Ig for P-6810) .....covieiiiiiiiieiee e e opt.
Harness 16GA yellow (492" Ig for P-6812) .....ccciviiiiiiiiiiieie e opt.
Harness 16GA yellow (684" Ig for P-6816) ......ccovvuiiiiiiiiiii e eeeaeeeean opt.
CONTIOl IEVEI 2 WWAYS . enetiet ettt ettt ettt et e e e e e e e e e e e e e eeens 1
SWITCR 3 WY et e opt.
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ELECTRIC SCHEMA "LADDER" DIAGRAM
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HYDRAULIC SYSTEM P-6810
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HYDRAULIC SYSTEM P-6810

REF.

O©CO~NOOAADS~WNEPE

PART #

S71-4
9515x8x8
9315x8x8

18019
9405x6x6
30AT20
30FT84
9455x8x6
9255x8x6
190-06131
36140
36139
30BC28
3269x10x8
190-09561
190-09621
190-10171
190-06121
190-10181
36137
190-09611
3529x8x8
9457x8x8
190-09651
S75-4
190-10231
190-00241
9405x8x8
9456x6x6
6621
110-00651
RL50-1500
190-03671
160-22511
160-23281
190-00132
190-11051
190-11081
9405x8x6

DESCRIPTION

Quick coupler /72" mMale .....ouvneiiiiiiii s
Fitting 3/4" ORB male x 1/2" NPSM female 90° swivel .....
Fitting 3/4" ORB male x 1/2" NPSM female straight swivel
S0lenoid VaIVe ...
Fitting 3/8" NPSM x 3/8" NPTF 90° swivel ..........c...ceeu.n.
Arm CYINAEr ...
Ram CYliNAEr ..o
Fitting 3/8" NPTF x 1/2" NPTF 90° swivel ........ccccevvenen.n.
Fitting 3/8" NPTF x 1/2" NPTF straight swivel ..................
Hose 1/2" x 9 1/2" Ig +2 fittings 8U108 ............cceuenene...
Female Cap (Qr€EN) ....uiu et eees
Female cap (YElIOW) ...ononiiniii e
DUMPING CYIINAEY «.eeee s
Fitting 7/8" ORB male x 1/2" NPTF female .......................

Hose 1/2" x 204" Ig +2 fittings 8U108

Hose 1/2" x 30" Ig +2 fittings 8U108 ........cccevvvvvnvninnn...
Hose 1/2" x 17" Ig +2 fittings 8U108 ........cccevvvvvnvninenn...

Restrictor 1/8"

Hose 1/2" x 16" Ig +2 fittings 8U108 ........cccecvvvvnvninenn...
SEOP VAIVE e
Hose 1/2" x 27" Ig +2 fittings 8U108 ........cccevvvvvnvninenn...
Fitting 1/2" NPTF male x 1/2" NPTF male 90° ..................
Fitting en «T» 1/2" NPSM female swivel x 1/2 NPTF male..
Hose 1/2" x 98" Ig +2 fittings 8U108 .........ccevvvvvnvninenn...
Quick coupler 1/72" female .......ccoeieiiiiiiiiiiiic e
Hose 3/8" x 50" Ig + 2 fittings 6U106 ...........c.ccevvvnenenn...
Locknut 1 1/2" - 12 X /2" Ig ceueieiieie e

Fitting 1/2" NPSM femelle tournant x 1/2" NPTF male 90°

"T" fitting 3/8" NPSM female swivel x 3/8" NPTF female ..
Fitting 08 ORB female x 1/2" NPTF male ..........cccvceuenene...
Valve for closed center hydraulic system ..............c..o.....e.
Relief valve ...
Hose 1/2" x 22" Ig +2 fittings 8U108 .........ccevvvvvnvninenn...
Hydraulic line 3/8" X 142" Ig cvvvieiei i
Hydraulic line 3/8" X 79" Ig «ueuvieiiiii e
Hose 1/2" x 18" Ig +2 fittings 8U108 ........cccevvvvvnvnennn...
Restrictor (Nole 1/32™) ..
Hose 3/8" x 18" Ig + fitting 6U106 + fitting 6U108 ........
Fitting 1/2" NPSM female swivel x 3/8" NPTF male 90° ....
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HYDRAULIC SYSTEM P-6810M & THIRD ROW OPTION

170-04605R1
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HYDRAULIC SYSTEM P-6810M & THIRD ROW OPTION

REF.

O©CO~NOOAADS_WNEPE

23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41

PART #

S71-4
190-10231
190-04531
190-10201

9405x8x8
30AT20
30FT84
9455x8x6
9255x8x6
160-22511
160-23091
160-23281
30BC28
9455x6x6
190-10191
190-11911
190-04561
190-09611
190-09651
190-00132
190-03721
190-10211
3159x12

9405x08x12

36139
36140
36138
9456x6x6
9405x6x6
30TR12
190-10221
36141
190-10012
3529x8x8
9456x8x8
190-11112
6618
6621

3109x12x08

9405x8x6
9315x8x8

DESCRIPTION QT
3
Quick coupler 1/2" Male ....veee i 6
Hose 3/8" x 50" Ig +2 fittings BUL06 .......cevuiiiiniiiiiiiieii e eeeeaeae 4
Hose 1/2" x 232" Ig +2 fittings 8UL08 .....c.coviviniiiiiiiiie e 3
Hose 1/2" x 196" Ig +2 fittings 8ULO08 .......ccoeiiiniiiiiiiiie e 1
Fitting 1/2" NPSM female swivel x 1/2" NPTF male 90° ........cccovvveieinnnnn.. 5
N 0 03 Y/ [ T [T 1
RaAM CY INAET et e et 1
Fitting 1/2" NPSM female swivel x 3/8" NPTF female 90° .............cccenenne. 2
Fitting 1/2" NPSM female swivel x 3/8" NPTF female straight .................... 4
Hydraulic lin@ 3/8™ X 142" 10 cuvuieeeie it e eeens 1
Ligne hydraulique 3/8" X 156 3/8" 10 . ..cueuiieiiiieie et eeeens -
Hydraulic liN@ 3/8" X 79" 10 «uuee it e eeens 2
[0 18 T g o T V4 L1 o 1= 2
Fitting 3/8" NPSM female swivel x 3/8" NPTF female .............ccccevviennnnn. -
Hose 1/2" x 46" Ig +2 fittings 8UL08 .....c.oviniiiiiii v 1
Two position selector valve 3/4™ NPT ... e 1
Hose 1/2" x 212" Ig +2 fittings 8UL08 .....c.ccoviiiniiiieiiiiie e 1
Hose 1/2" x 27" Ig +2 fittings 8UL08 .....c.oviniiiiiiii e 1
Hose 1/2" x 98" Ig +2 fittings 8UL08 .....c.ouiniiiiiiii e 1
Hose 1/2" x 18" Ig +2 fittings 8UL08 .......oviniiiiiiii e 1
LOCK NUE 1 1/2" =12 X L/ 2" 1 ceeeeeeee ittt et e eeaaas 1
Hose 1/2" x 40" Ig +1 fitting 8U108 + 1 fitting 8U106 ................cevvenene. 1
Plug 3/4" NPT MaAlE ..neneieiie et e e e eeaas 2
Fitting 1/2" NPSM female swivel x 3/4" NPTF male 90° ........cccovvveinnnnnnn.. 2
Female Cap (YEIOW) ... e 2
=T g F= LI o= T o N (o =T o ) 2
(=] g F= 1S o= T o I (= ) 2
Fitting en «T» 3/8" NPSM female swivel x 3/8" NPTF female ..................... 2
Fitting 3/8" NPSM female swivel x 3/8" NPTF male 90° ........cccccvvveievnnnnn.. 2
Cylinder for 3™ rowW OPtiON ......oeieie e -
Hose 1/2" x 232" Ig +1 fitting 8U108 + 1 fitting 8U106 ..............c.evenene. 1
Female Cap (DIUE) ...veie i s -
Hose 3/8" x 87" Ig +1 fitting 6U106 + 1 fitting 6U108 ................ceuneeeee. -
Fitting 1/2" NPTF male x 1/2" NPTF male 90° .....ccvviiiiiiii e -
"T" fitting 1/2" NPSM female swivel x 1/2" NPTF female ............ccccoeeennene. -
Hose 3/8" x 7" Ig + 1 fittings 6U108 + 1 fitting 6UPO8................cvvvenene. -
Check valve (WithoUt holE) ......oueeii e -
Fitting 08 ORB female X 1/2" NPTF Male ....cceoviiiniiiiiieii e -
Reducer fitting 3/4" NPTF x 1/2" NPTF female ......ccoovviiiiiiiiiiiieeen 2
Fitting 1/2" NPSM female swivel x 3/8" NPTF male 90° .........cccocvvvveininnnnn.. 1
Fitting 08 ORB male x 1/2" NPSM female swivel ..........cccocvviiiiiiiiiiinnnnnn.. -
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HYDRAULIC SYSTEM P-6812

REF.

OCO~NOOADWNEPE

PART #

S71-4
9515x8x8
9315x8x8

18019
160-22491
30AT20
30FT84
9455x8x6
9255x8x6
190-06131
36140
36139
35BS35
3269x10x8
190-09561
190-09621
190-10171
190-06121
190-10181
36137
190-09611
3529x8x8
9457x8x8
190-09721
S75-4
190-10241
190-00241
9405x8x8
9456x6x6
6621
110-00651
RL50-1500
190-03671
160-22111
160-23291
190-00132
190-11051
190-11081
9405x8x6

DESCRIPTION

Quick coupler 1/2" male ............

Fitting 3/4" ORB male x 1/2" NPSM female swivel 90°

Fitting 3/4" ORB male x 1/2" NPSM female swivel droit...........cccocoiviiiiiiiienn.
Solenoid valve ..o,

Ligne hydraulique 3/8" x 70 1/4" Ig

Arm cylinder
Ram cylinder

Fitting 1/2" NPSM female swivel x 3/8" NPTF female 90°
Fitting 1/2" NPSM female swivel x 3/8" NPTF female droit
Hose 1/2" x 9 1/2" Ig +2 fittings 8U108

Female cap (green).....c.ccceuvuenen..

Female cap (yellow)

Dumping cylinder ......................
Fitting 7/8" ORB male x 1/2" NPTF female .....ccccovviiiiiiiiiii e

Hose 1/2" x 204" Ig +2 fittings 8U108
Hose 1/2" x 30" Ig +2 fittings 8U108
Hose 1/2" x 17" |Ig +2 fittings 8U108
Restrictor 1/8"
Hose 1/2" x 16" Ig +2 fittings 8U108

Stop valve

Hose 1/2" x 27" |g +2 fittings 8U108

Fitting 1/2" NPTF male X 1/2" NPTF male 90 ......ciiiiiiiii v eeeens
Fitting en «T» 1/2" NPSM female swivel x 1/2 NPTF male........c.ccooooiiiiiiiin.
Hose 1/2" x 45 1/2" Ig +2 fittings 8ULO8 ......oeeiniiiiiii e

Fitting rapide

1/2" female

Hose 3/8" x 99" Ig + 1 fitting 6U108 & 1 fitting 6UL106 .........ccevviiiiiiniinanen.
Locknut 1 1/2" - 12 x 1/2" Ig......

Fitting 1/2" NPSM female swivel x 1/2" NPTF male 90°
"T" fitting 3/8" NPSM female swivel x 3/8" NPTF female
Fitting 08 ORB female x 1/2" NPTF male
Valve for closed center hydraulic system

RS TSY S22 1A/

Hose 1/2" x 22" |Ig +2 fittings 8U108

Hydraulic line 3/8" x 180 5/8" Ig
Hydraulic line 3/8" x 117 3/8" Ig

Hose 1/2" x 18" Ig +2 fittings 8U108

Restrictor (hole 1/32")...............

Hose 3/8" x 18" Ig + 1 fitting 6U106 + fitting 6U108
Fitting 1/2" NPSM female swivel x 3/8" NPTF male 90°
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HYDRAULIC SYSTEM P-6812M & THIRD ROW OPTION

170-04625R1
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HYDRAULIC SYSTEM P-6812M & THIRD ROW OPTION (cont'd)

REF.

©CO~NOOUORAWNLE

23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41

PART #

S71-4
190-10241
190-04531
190-10201

9405x8x8
30AT20
30FT84
9455x8x6
9255x8x6
160-22111
160-23081
160-23291
35BS35
9455x6x6
190-10191
190-11911
190-04561
190-09611
190-09721
190-00132
190-03721
190-10211
3159x12

9405x08x12

36139
36140
36138
9456x6x6
160-22491
30TR12
190-10221
36141
190-10012
3529x8x8
9456x8x8
190-11112
6618
6621

3109x12x08

9405x8x6
9315x8x8

DESCRIPTION QT
2
Quick coupler 172" Male ... .. 6
Hose 3/8" x 99" Ig +1 fitting 6U106 + 1 fitting 6U108 ..........cccvvvnnnnnene. 4
Hose 1/2" x 232" Ig +2 fittings 8UL08 ..o 3
Hose 1/2" x 196" Ig +2 fittings 8UL08 .......oiiiiiii i 1
Fitting 1/2" NPSM female swivel x 1/2" NPTF male 90° ........cccociiiieieininnn.. 10
Arm CYIINAEE .o e 1
RaM CYlINAET <. 1
Fitting 1/2" NPSM female swivel x 3/8" NPTF female 90° .............ccoceeeane. 3
Fitting 1/2" NPSM female swivel x 3/8" NPTF female droit ........................ 5
Hydraulic line 3/8™ X 180 5/8" 1g ..ucueieiiiai e 1
Hydraulic line 3/8™ X 195" 10 «.cuueiiii i -
Hydraulic line 3/8"™ X 117 3/8" 1Q «ueueneeiia e e 2
DUMPING CYIINAE .. e e 2
Fitting 3/8" NPSM female swivel x 3/8" NPTF female ..............c.cooiiiiiiinnit. -
Hose 1/2" x 46" Ig +2 fittings 8UL08 ......eiuiiiiiiiii e 1
Two position selector valve 3/4™ NPT ... e 1
Hose 1/2" x 212" Ig +2 fittings 8UL08 ..o 1
Hose 1/2" x 27" Ig +2 fittings 8UL08 ... 1
Hose 1/2" x 45 1/2" Ig +2 fittings 8UL08 ......ccoiiiniiiiiiiieeie e 1
Hose 1/2" x 18" Ig +2 fittings 8UL08 ......eieiiiiiiiii e 2
LOCK NUE 1 1/2™ =12 X 1/ 2" I ceeeeeee et e 1
Hose 1/2" x 40" Ig +1 fitting 8U108 + 1 fitting 8U106 ...........ccevvvnnnene. 1
Plug 3/4" NPT Ml ..eneeie e e a e 2
Fitting 1/2" NPSM female swivel x 3/4" NPTF male 90° .........c.cooiiiiiieininnn.. 2
Female cap (YEllOW) .. ... e 2
Female Cap (OrEEN) ... e e 2
Female Cap (FEA) .. 2
"T" fitting 3/8" NPSM female swivel x 3/8" NPTF female ......................... 2
Hydraulic line 3/8"™ X 70 1/4™ g «eueneiee e 1
Cylinder for 3™ roW OPLION .......cuirii e e eaas -
Hose 1/2" x 232" Ig +1 fitting 8U108 + 1 fitting 8U106 ............c.cevenenene. 1
Female cap (DIUE) ... s -
Hose 3/8" x 87" Ig +1 fitting 6U106 + 1 fitting 6U108 ...........ccevvvnnnnene. -
Fitting 1/2" NPTF male x 1/2" NPTF mMale 90 ......ooiuiiiiiiiiiii e -
"T" fitting 1/2" NPSM female swivel x 1/2" NPTF female ...............c.ooooee. -
Hose 3/8" x 7" Ig + 1 fitting 6U108 + 1 fitting 6UPO8 ..............ccevvenenn.n. -
Check valve (Without hole) ... -
Fitting 08 ORB female X 1/2" NPTF male .....ccooiiiiiiiiiiii e -
Reducer fitting 3/4™ NPTF x 1/2" NPTF female ..., 2
Fitting 1/2" NPSM female swivel x 3/8" NPTF male 90° .........c.cooiiiieieininene. 1
Fitting 08 ORB male x 1/2" NPSM female swivel ..., -
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HYDRAULIC SYSTEM P-6816

REF.

O©CO~NOOAAS~WNE

PART #

S71-4
9515x8x8
9315x8x8

18019
160-22551
30AT20
30FT84
9455x8x6
9255x8x6
190-06131
36140
36139
40AG60
3269x10x8
190-09561
190-09621
190-10171
190-06121
190-10181
36137
190-09821
3529x8x8
9457x8x8
190-09811
S75-4
190-10251
190-00241
9405x8x8
190-11061
6621
110-00651
RL50-1500
190-03671
160-22561
160-23301
190-00132
190-11051
190-11081
9456x6x6
9405x8x6

DESCRIPTION

Fitting rapide 1/2" male

Fitting 3/4" ORB male x 1/2" NPSM female swivel 90° .........ccccvviiiiiiiiinnnnnnn.
Fitting 3/4" ORB male x 1/2" NPSM female swivel straight ..............cccceiiinns

Solenoid valve
Hydraulic line 3/8" x 183" Ig

Arm cylinder
Ram cylinder

Fitting 1/2" NPSM female swivel x 3/8" NPTF female 90° .........cccviviiviiiienns
Fitting 1/2" NPSM female swivel x 3/8" NPTF female straighr .........................
Hose 1/2" x 9 1/2" Ig +2 fittings BULO08 .......ceiiiiiiiii i

Female cap (green)
Female cap (yellow)
Dumping cylinder

Fitting 7/8"ORB male x 1/2" NPTF female ........ccveiiiiiiiii e
Hose 1/2" x 204" Ig +2 fittings BULO8 .......cuiiiiiiiiiiii e e
Hose 1/2" x 30" Ig +2 fittings BULO8 ....c.ciiniiiii i e
Hose 1/2" x 17" Ig +2 fittings BULO8 ....c.ciiniiiiiiieii e e

Restrictor 1/8"

Hose 1/2" x 16" Ig +2 fittings 8ULO8 ....c.ciiniiiiiiiei e v a e
S (0] Y 7= 1LY
Hose 1/2" x 52" Ig +2 fittings 8ULO8 ....c.cviniiiiiiieii e
Fitting 1/2" NPTF male x 1/2" NPTF male 90 ......civiiiiii e eeeens
Fitting en «T» 1/2" NPSM female swivel X 1/2 NPTF male........cccocvivieiiiinanns
Hose 1/2" x 30" Ig +2 fittings BULO8 ....c.onvieiiiiiiieee e ae e

Fitting rapide 1/2" female

Hose 3/8" x 162" Ig + 1 fitting 6U106 + 1 fitting 6U108 .............ccenennnnnn...

Locknut 1 1/2" - 12 x 1/2" Ig

Fitting 1/2" NPSM female swivel x 1/2" NPTF male 90° ......cccoovviiiiiiieieiennn.
Hose 3/8" x 147" Ig + 1 fitting 6U106 + 1 fitting 6U108 .............ccevennen.n...
Fitting 08 ORB female X 1/2" NPTF mMale ...ccevviiiiiiiiii e e
Valve for closed center hydraulic SyStem ........cviiiiiiiii e
Relief VaIVE ..o e
Hose 1/2" x 22" Ig +2 fittings BULO8 ......ciieiiiii i v ae e

Hydraulic line 3/8" x 252" Ig
Hydraulic line 3/8" x 213 7/16" Ig

Hose 1/2" x 18" Ig +2 fittings 8ULO8 ....c.oiiniiiii it

Restrictor (hole 1/32")

Hose 3/8" x 18" Ig + 1 fitting 6U106 —+ 1 fitting 6U108 ...............cenvninnnnnn...
"T" fitting 3/8" NPSM female swivel x 3/8" NPTF female ..........ccccevvviiennnne.
Fitting 1/2" NPSM female swivel x 3/8" NPTF male 90° ......c.cocvvviiiiiiieieinnnnnn.
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HYDRAULIC SYSTEM P-6816M & THIRD ROW OPTION
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HYDRAULIC SYSTEM P-6816M & THIRD ROW OPTION (cont'd)

REF.

©CO~NOOURAWNLE

23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43

PART #

S71-4
190-10251
190-04531
190-10201

9405x8x8
30AT20
30FT84
9455x8x6
9255x8x6
160-22561
190-10012
160-23301
40AG60
Std.
190-10191
190-11911
190-04561
190-09821
190-09811
190-00132
190-03721
190-10211
3159x12

9405x08x12

36139
36140
36138
9456x6x6
160-22551
9455x6x6
190-10221
36141
160-23101
190-11061
30TR12
3529x8x8

190-111112

6618
6621
9456x8x8

3109x12x08

9405x8x6
9315x8x8

DESCRIPTION QT
3
3
o
Quick coupler 172" Mal@ ... 6
Hose 3/8" x 162" Ig +1 fitting 6U106+1 fitting 6UL108 .........ccvvvnvnvnnnnnne. 2
Hose 1/2" x 232" Ig +2 fittings 8UL08 .......oiiiiiii e 3
Hose 1/2" x 196" Ig +2 fittings 8UL08 .......oiiiiiii e 1
Fitting 1/2" NPSM female swivel x 1/2" NPTF male 90° ..........cooiiiieieininnne. 9
Arm CYIINAEE .o e 1
RaM CYlINAEY <. 1
Fitting 1/2" NPSM female swivel x 3/8" NPTF female 90° .............ccoceeeane. 3
Fitting 1/2" NPSM female swivel x 3/8" NPTF female straight .................... 5
Hydraulic line 3/8™ X 252" 1g «.cuueiiie e 1
Hose 3/8" x 87" Ig +1 fitting 6U106 + 1 fitting 6U108 ...........cccevvvvnnnnene. -
Hydraulic line 3/8" X 213 7/16" 1g .eueueiiii i 2
DUMPING CYIINAET .. e 2
UNION 378" NPT L.t et e e e e eens -
Hose 1/2" x 46" Ig +2 fittings 8UL08 ..o 1
Two position selector valve 3/4™ NPT ... 1
Hose 1/2" x 212" Ig +2 fittings 8UL08 .....c.oniiiiiiii e 1
Hose 1/2" x 52" Ig +2 fittings 8UL08 ... 1
Hose 1/2" x 30" Ig +2 fittings 8UL08 .....eiuiiiiiiiii e 1
Hose 1/2" x 18" Ig +2 fittings 8UL08 ... 2
LoCK NUE 1 1/2™ =12 X 1/ 2" 1 ceeeeee et 1
Hose 1/2" x 40" Ig +1 fitting 8U108 + 1 fitting 8U106 ...........ccevvvnnnnen.. 1
Plug 3/4" NPT Male ... e 2
Fitting 1/2" NPSM female swivel x 3/4" NPTF male 90° .........c.cooiiiiiieininnne. 2
Female cap (YEIIOW) ... 2
Female Cap (OrEEN) ... et e 2
Female Cap (FeA) ... 2
"T" fitting 3/8" NPSM female swivel x 3/8" NPTF female ......................... 2
Hydraulic line 3/8™ X 183" 10 «ueuueiii i 1
Fitting 3/8" NPSM female swivel x 3/8" NPTF female ..............cccooiiiiiiiianat. -
Hose 1/2" x 232" Ig +1 fitting 8U108 + 1 fitting 8U106 ............c.eevvnenene. 1
Female cap (DIUE) ... s -
Hydraulic line 3/8" X 38 3/4™ g «eueeiie e -
Hose 3/8" x 147" Ig + 1 fitting 6U106 + 1 fitting 6U108 ....................... -
Cylinder for 3™ roW OPLION .......ciuii e e aeaas -
Fitting 1/2" NPTF male x 1/2" NPTF male 90 ..o -
Hose 3/8" x 7" Ig + 1 fittings 6U108 + 1 fitting 6UPO8...........c.cccevvvnnnnene. -
Check valve (Without hole) ... -
Fitting 08 ORB female X 1/2" NPTF male ......ccooiiiiiiiiiiiiiiie e -
"T" fitting 1/2" NPSM female swivel x 1/2" NPTF female ...............c.ooooeeee. -
Reducer fitting 3/4™ NPTF x 1/2" NPTF female ..., 2
Fitting 1/2" NPSM female swivel x 3/8" NPTF male 90° ..........cooiiiiiieinnnne. 1
Fitting 08 ORB male x 1/2" NPSM female swivel ..o, -

-41 -

<

+ N OPTION

N

N NNDNO

F NP RPEPNRFPEPNN, N

=



HYDRAULIC SYSTEM FOR 39 ROW OPTION P-6810, P-6812 & P-6816

170-04721R2
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HYDRAULIC SYSTEM FOR 3 ROW OPTION P-6810, P-6812 & P-6816

REF.

CoONN~NOOUOBMADMDMWNEER

PART #

18019
190-10031

15855x8x8x8

160-23281
160-23291
160-23301
9255x8x6
190-00132
160-23091
160-23081
160-22561
9455x6x6
190-10012
9405x8x8
30TR12
Std.
160-23101
QR4021
190-00781
9315x8x8
HSR882
9515x8x8
190-10041
3529x8x8
9456x8x8
6621
6618

190-11111

DESCRIPTION

o
SOIENOTA VAIVE ... e 1
Hose 1/2" x 49" Ig + 1 fitting 8U106 + 1 fitting 8U-108................. 2
B Rt 1
Hydraulic line 3/8™ X 79" Ig...cuieiii it 2
Hydraulic line 3/8" X 117 3/8™ Ig .uueiiiii e -
Hydraulic line 3/8" X 213 7/16" g «evveuiieiii e -
Fitting 3/8" NPTF x 1/2" NPTF straight swivel................c.oooie. 4
Hose 1/2" x 18" Ig + 2 fitting 8UL08 .....ccciiiiiiiiiiiiiiiiieieeeeene 2
Hydraulic line 3/8" X 156 3/8" Ig ..cuciviiiiii e 2
Hydraulic line 3/8" X 195" Ig ... uuieiei i e -
Hydraulic line 3/8" X 252" 1g ... uu i -
Fitting 3/8" NPTF x 3/8" NPTF 90° swivel ......cccoiiiiiiiiiiiiiieennn, 4
Hose 3/8" x 87" Ig + 1 fitting 6U106 + 1 fitting 6U108.................. 2
Fitting 1/2" NPTM x 1/2" NPTF 90° swivel .......cccooviiiiiiiiiiiiieenn, 1
Cylinder for 3™ roW OPTION ....vuieii e e ee e eens 1
L8 TT0 T 7 £ S 1 -
Hydraulic line 3/8™ X 38 3/4™ Ig cuueneiii i -
Quad ring 1 1/32" 0.d. X 29/32" i.d. X L/16" ...ciiiiiiiiiiieeeee 1
Threaded rod 3/8" X 11 1/2" g .eueriniii i 3
FIittingF 3/4"-16 X 1/2-14 ..o 2
Modified restrictor & 3/16" ..o 1
Fitting 3/4"-16 X L/2"-14 . oo 1
Hose 1/2" x 36" Ig + 2 fitting 8UL08 .....ccciviiiiiiiiiiiiiee e 1
Fitting 1/2" NPTF male x 1/2" NPTF male 90° .......cccoviiiiiiiiiaienene. 2
"T" fitting 1/2" NPSM female swivel x 1/2" NPTF female .................. 2
Fitting 08 ORB female x 1/2" NPTF male .......cccooviiiiiiiiiiiiieee, 1
Check valve (Without hol€) ..., 1
Hose 3/8" x 7" Ig + 2 fittings 6UL08 ..........cccviriiiiiiiiiiiiii e 1

|HHN#|N|N#|N|HNHP‘68120
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CYLINDER 30AT20

110-00711
@)
(&) (9 (9 0 @ / E
NN \Q G 1
| |
|
31 1/8”

REF. PART #  DESCRIPTION QTY
1 Std. Grease fitting 1/4™" - 28 Straight.....c.iiiii e 1
2 D-6161 Bushing 1" i.d. X 1 1/4™ 0.d. X 2 12 e e 1
3 OR-018  O-riNg 1/16" X B4 X 718 ..ottt e e aaeaees 1
4 PSP-334 O-riNG B/AB" X 2 /8™ X B ettt 2
5 OR-222  O-ring 1/8™ X 1 1/2" X L B/A .t 1
6 BU-222 Back-up 1/8™ X 1 1/2" X L B A e 1
7 AR-2269F0  WIpPEr 1/8" X L A/ 2T X 2 ettt 1
8 Std. N LU A B I 1
9 150-06741 1S (0 T Ao T T 1

10 110-00891 Cylinder Body 3" dia. ..eueieieiei e 1
11 D-5000031 PISton rod 1 1/2" X 26 /8" ... 1
12 D-5000041 L LY=o G o [ - 1
13 Std. Stopper 1 172" - 12 X L /2 e 1
14 110-14621 PIiSton rod €Nd 1 172" - L2 .o 1
NI* 36172 Repair kit for cylinder (includes # 3, 4, 5, 6, & 7) wovieiiiiiiiii e 1

*NI| = Not illustrated



CYLINDER 30BC28

REF.

QOUoo~NOOUAMAWNLE

*NI = Not illustrated

170-01911

\
\
\

AR
N N SN
N N N
NN A~

N NL
R

N N\®) N/ N N
N\ SN
D

38 1/4"

PART #  DESCRIPTION QTY
BU-334  Back-Up /16" X 2 5/8" X 3 it 2
OR-334  O-riNG /LB X 2 5/ X 3 ettt 1
OR-018  O-riNG L1/16" X B/A" X 718 .. 1
PSP-334  O-riNg 3/L6" X 2 5/8" X 3 i e 1
OR-218  O-ring 1/8™ X L L/A™ X L A/ 2 oo 1
BU-218  Back-up 1/8" X L L/4™ X L /2" e et 1
CR12330  Wiper 1/8" X 1 1/A" X 1 L 2™ .. 1
339-48220  NUL 778" N Lttt et ettt et e e e e e e 1
150-02371  PiISEON 3" T8, «uueeniniiiiii ettt et ettt et e e e e a e aaans 1

110-12161 Cylinder body 3" for 30BC28 with 1 fitting 3/8" NPT straight &
1 fitting 3/8" NPT 90 dEQ. euuiuiniiiiiiea et et et e e e e eeaeaas 1
110-11641  Piston rod 1 1/4" fOr 30BC28 ... cuuiniie i et 1
150-02381  HeEAA 3" di8. eueininiiiie ettt ettt e e aaans 1
51444 Repair kit for cylinder (includes # 1, 2, 3, 4,5, 6, & 7) ceuiiiiiiiiiiiiiiiiiiiaeens 1



CYLINDER 35BS35

N NS
N N N

N
N
\ R

N
3

110-36601

I ,&l.'l.'l.'l.'m,,,
i 3

i

45 1/4"

REF. PART #  DESCRIPTION
1 110-34881 Cylinder body 3 1/2" diad. ..eovvvveiiiiiiiieii e
2 110-34891 Piston rod 1 1/2" X 43 7/32" ...
3 338-48000  NUL 7/8"-1ANF ...t
4 D-6113 PIiston 3 1/2" did. ceueuinieii i
5 D-6114  Head 3 1/2" didl. ceuveieneniiie e
6 AR-2269FO0  Wiper 1/8" X 1 1/2" X 1 3/4™ ..oneeie e
7 BU-222 Back-up 1/8" X 1 1/2" X 1 /4" ..o
8 BU-338 Back-up 3/16" x 3 1/8" X 3 1/2" .o
9 OR-018  O-ring 1/16" X 3/4" X T/8" ...
10 OR-222  O-ring 1/8" x 1 1/2" X 1 3/4" ..o
11 OR-338 O-ring 3/16" X 3 1/8" X 3 1/2" e
12 PSP-338 O-ring 3/16" X 3 1/8" X 3 1/2" e
NI* 36174 Repair kit for cylinder (includes # 6, 7, 8, 9, 10, 11 & 12)

*NI| = Not illustrated
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CYLINDER

40AG60

@

A

110-36611

ST

"

L

/70 1/4"

REF. PART #  DESCRIPTION
1 110-35321  Cylinder body 4" i@l ..oeieieieii e
2 110-35331 PISton rod 2" X B89 O/ 168" ...
3 150-09661 [ == 1o 2 o [ - P
4 150-09651 1S (0 T o - T
5 339-54000  NUE L 274" 12 NF . oniniiiiet ettt e e e e e e e e e e e ens
6 BU-226 BaCK-UP L/8™ X 2" X 2 L A .o e
7 CR-19733  WIpPEr 5/16" X 2" X 2 B8 ittt e e e
8 OR-024  O-ring 1/16" X 1 1/8™ X L B/AB™ ..o e e e eae e
9 OR-226 O-riNG /8™ X 2 X 2 L8 e
10 PSP-342  O-ring 3/L16" X B 5/8" X A it
NI* 36175 Repair kit for cylinder (includes # 6, 7, 8, 9 & 10) ...ccciiiiiiiiiiiiiiiee e

*NI| = Not illustrated
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CYLINDER 30FT84

110-00691
‘L\i-i RS L\\“\‘\)\‘\\\‘\\\‘\\\‘\\\‘\\\‘m\\‘\\\‘\k\il §‘\\\\\ 7

Y ‘“LJ‘ N B )"\w 4
i %&\Q\\%\y i |
| WS ’ |
| |
| |
| |

|

94 5/16"

REF. PART #  DESCRIPTION QTY
1 BU-334 Back-up ring 3/16™ X 2 5/8" X B .. 2
2 OR-334  O-rNg /168" X 2 5 8" X B ittt ettt et 1
3 OR-018  O-riNgG 1/16" X B4 X 718 ..ot e eaeaees 1
4 PSP-334  O-riNg 3/16" X 2 5/8" X B .t 1
5 BC-B75  U-CUP 1 B/4" X 2 L A e e e 1
6 CR-17240  WIpPer 5/16" X 1 3/4™ X 2 A" .. e e 1
7 Std. N LU 2 R I 1
8 D-6000 1S (0] T o - T 1
9 110-00881 Cylinder Body 3" Qia. ..eueieiieii e 1

10 D-6126 PIiston rod 1 3/4" X 85 O/ 168" ... 1
11 D-6106 L LY=o I o |- 1
NI* 36176 Repair kit for cylinder (includes # 1, 2, 3, 4, 5 & 6) ceeiiiiiiiiiiiiiiiiii e 1

*NI| = Not illustrated



CYLINDER 30TR12

15050

el BN
SN
AN\

15
22Y4"

REF. PART #  DESCRIPTION QTY
1 See RK30TR L T T 2
2 See RK30TR 2= Lo 1 ] T 0T 2
3 See RK30TR L T T 1
4 See RK30TR L T T 1
5 See RK30TR L T T 1
6 See RK30TR 2= Lo 1 ] T 0T 1
A 1= =T 2 ST = S V1V o T 1
8 492402 YOKE (FOr 3" TUDE) cueii i e e 1
9 Std. N LU 77 N 1

10 492432 1S 0 T 1
11 492042 PISTON 1O L /A e 1
12 491742 (@377 11T =T gl oo o Y2 S, 1
13 492440 Cylinder head (for 3" tUDE) . ... aeaes 1
14 Std. BOIt 3/8"™ NC X 24" - NUL ...et et 1
15 Std. N LU A 7 E N 8
16 Std. Threaded rod 3/8™ NC ... e 4
17 458600  YOKE (FOr L /4" FOQ) . eueeiniitie ittt et ettt e e e e e a e aeees 1
NI* 8183 o T R B oo ) (= o o 2
NI* RK30TR Repair kit for cylinder 3" (includes # 1, 2, 3, 4,5,6, & 7) ceoivvieiiiiiiiiiieneannnn, 1

*NI| = Not illustrated
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SELECTOR VALVE # 190-11911 (Models «M> only)

170-05291..tif

REF. PART #  DESCRIPTION QTY
1 R =117 T T £ [ T 1
2 VaIVE SPOOI ..ot 1
3 S o oo ] IS T= =1 - ) 2
4 S 0 P o =1 o G ) 2
5 [ F= L o | L= T () 1
6 @0 (=Tl =0 T (o) 1
7 [ F= L o | Lo T Ao F= o) =Y g (o 1
8 I Yol SV AY = ] 1= G () T 1
9 HaNdIe LINK (D) coneie e et s 1

10 [T ] QO o) 1 (=1 T () 1
11 --- [ = L o | T o ) 1
a 36178 Parts for Seal Kit (iNCIUdES # 3 & 4) euveiniiii e e 1
b 36179 Parts for Handle Kit (includes # 5, 6, 9, 10 & 11) c.cciviiiiiiiiiiiiieeieieeeeeeeens 1
c 36180 Parts for Clevis Adapter Kit (includes # 7 & 8) ceuvviviiiiiiiiiii e 1

Note: Some parts might not be available apart.
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HUBS H8001 361320 H10000 (36133

REF. PART #  DESCRIPTION QTY
2 S

8 3

T T

1 Std. Cotter Pin B/16" X 2 L2 e 1 -
1 Std. Cotter PIN L/4" X 2 L 2 e -1
2 36114 DT Y W o= o T 0 1 1 -
2 36115 DT Y M o= o R TG 1 0 -1
3 36116 Castle NULE A" - L e 1 -
3 36117 Castle NUE L A/4" - A2 o e -1
4 Std. Flat WasSher A e 1 -
4 Std. Flat Washer L /A" ..o -1
5 36118 Roller bearing: cone no. LM 501349 .....ciiiiiiiiii e e 1 -
5 36119 Roller bearing: cone N0. 4T-25580 ......iuiuiiiiiiiii e e eeeens -1
6 36120 Roller bearing: cup N0. LM 501310 ..c.uiuiniiiiiiiiie e e ee e e eeeens 1 -
6 36121 Roller bearing: cup NO. 4T-25520 .. ...ciuiuiiiii i eens -1
7 36135 UL B/ 8 s 8 8
8 36122  SHUA 5/8™ X 2 /8 e 8 8
9 36123 HUD ONlY HBOOO ...t e e e et e e e e e e e e e aeas 1 -
9 36124 HUb only HLOOO00 .....eiiiieie e et e e e e e e e e e e e e eaaaens -1
10 36125 Roller bearing: cup N0. LM 506810 .......cuiiiiiiiiieieiece e ieeeee e e eeeens 1 -
10 36126 Roller bearing: cup NO. 4T-2892 1 ... ..ciiiniiii i eens -1
11 36127 Roller bearing: cone no. LM 506849 ......ccoiiiiiiiiiiiiii e eeeens 1 -
11 36128 Roller bearing: cone N0. 4T-28995 ......iuiiiiiiiiiii e eens -1
12 36129 Oil SEal NO. CR273BBL ...t e e e 1 -
12 36130  Oil Seal NO. CR29 27 3 .. it -1
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TORQUE CHART

TORQUE SPECIFICATION TABLE

Thread UNC and UNF || Grade 2 <:> Grade 5 @ @ @ Grade 8* <:> @
Bolt size Torque Torque Torque
Pound feet | Newtonmeters| Poundfeet |Newtonmeters| Poundfeet | Newton meters
Inches mm min. max. min. max. min. max. min. max. min. max. min. max.
1/4 6.35 5 6 6.8 8.13 9 11 12.2 14.9 12 15 16.3 30.3
5/16 7.94 10 12 13.6 16.3 17 20.5 23.1 27.8 24 29 325 39.3
3/8 9.53 20 23 27.1 31.2 35 42 475 57.0 45 54 61.0 73.2
7/16 11.11 30 35 40.7 47.4 54 64 73.2 86.8 70 84 949 1139
1/2 12.70 45 52 61.0 70.5 80 96 | 108.5 130.2 110 132 | 149.2 179.0
9/16 14.29 65 75 88.1 101.6 110 132 | 149.2 179.0 160 192 | 217.0 260.4
5/8 15.88 95 105 | 128.7 142.3 150 180 | 203.4 244.1 220 264 | 298.3 358.0
3/4 19.05 150 185 | 203.3 250.7 270 324 | 366.1 439.3 380 456 | 515.3 618.3
7/8 22.23 160 200 | 216.8 271.0 400 480 | 542.4 650.9 600 720 | 813.6 976.3
1 25.40 250 300 | 338.8 406.5 580 696 | 786.5 943.8 900 1080 | 1220.4 1464.5
118 25.58 - - - - 800 880 | 1084.8 1193.3 1280 1440 | 1735.7 1952.6
114 31.75 - - - - 1120 1240 | 1518.7 1681.4 1820 2000 | 24679 2712.0
13/8 34.93 - - - - 1460 1680 | 1979.8 2278.1 2380 2720 | 3227.3 3688.3
112 38.10 - - - - 1940 2200 | 2630.6 2983.2 3160 3560 | 4285.0 4827.4
* Thick nuts must be used with grade 8 bolts.
__ ||cradear (O (& Grade 7T () Grade 8T (i)
— €
§ E g EE/ Torque Torque Torque
. e
» B3| E _&3 Pound feet | Newtonmeters| Poundfeet |Newtonmeters| Poundfeet | Newtonmeters
min. max. min. max. min. max. min. max. min. max. min. max.
M6 UNC 1.00 3.6 5.8 4.9 7.9 5.8 9.4 7.9 12.7 7.2 10 9.8 13.6
M8 UNC 1.25 7.2 14 9.8 19 17 22 23 29.8 20 26 27.1 35.2
M10 UNC 1.5 20 25 27.1 339 34 40 46.1 54.2 38 46 515 62.3
M12 UNC 1.75 28 34 379 46.1 51 59 69.1 79.9 57 66 77.2 89.4
M14 UNC 2.0 49 56 66.4 75.9 81 93| 109.8 126 96 109 | 130.1 147.7
M16 UNC 2.0 67 77 90.8 104.3 116 130 | 157.2 176.2 129 145 | 1748 196.5
M18 UNC 2.0 88 100 | 119.2 136 150 168 | 203.3 227.6 175 194 | 2371 262.9
M20 UNC 25 108 130 | 146.3 176.2 186 205 252 2778 213 249 | 288.6 337.4
M8 UNF 1.0 12 17 16.3 23 19 27 25.7 36.6 22 31 29.8 42
M10 UNF 1.25 20 29 27.1 39.3 35 47 47.4 63.7 40 52 54.2 70.5
M12 UNF 1.25 31 41 42 55.6 56 68 75.9 92.1 62 75 84 101.6
M14 UNF 1.5 52 64 70.5 86.7 0 106 122 143.6 107 124 145 168
M16 UNF 1.5 69 83 935 1125 120 138 | 162.6 187 140 158 | 189.7 214.1
M18 UNF 1.5 100 117 136 158.5 177 199 | 239.8 269.6 202 231 | 273.7 313
M20 UNF 1.5 132 150 | 1789 203.3 206 242 | 2791 3279 246 289 | 3333 3916

Use the above torques when special torqueis not given.
NOTE: These values apply to fasteners as received from supplier, dry, or when [ubricated with normal engine oil. They do
not apply if extreme pressure [ubricants are used.
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WARRANTY

PRONOVOST warrants this product to the initial
purchaser for the period of one year from the date of
purchase against defects in materials and
workmanship.

We will replace or repair defective parts free of charge
if they are returned to our plant in St-Tite, Quebec,
Canada.

Transportation charges are the responsibility of the
customer. Thiswarranty is not transferable.

Tires are covered by the manufacturers of these items.

All PRONOVOST spare parts purchased are covered
by athree (3) month warranty.

This warranty becomes void and nul if the equipment
is modified, breaks down as result of an accident, if
not operated according to manufacturer’s
recommendations, damaged by negligence or if main-
tenance has not been carried out as specified.

Our obligation islimited to the replacement or repair
of the defective part. PRONOVOST accepts no
responsibility for direct or indirect consequential
damages of any kind.
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Cemanuel est aussi disponible en francais.
Veuillez téléphoner.

(Pronovost

INNOVATION - EXCELLENCE

LES MACHINERIES PRONOVOST INC.

260, Haur du Lac Sud (route 159),
Saint-Tite, Quebec, Canada, GOX 3HO

Tel.: (418) 365-7551, Fax: (418) 365-7954
www.pronovost.qc.ca
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